Irish Water - Lead in Drinking
Water Mitigation Plan

Screening for Appropriate Assessment

059 Glendine WTP - Zone 3 Youghal Regional WSZ (0500PUB2510)

rpsgroup.com/ireland



RPS
Lead in Drinking Water Mitigation Plan

Screening for Appropriate Assessment

059 Zone 3 Youghal Regional (0500PUB2510)
WSZ - Glendine WTP

Document Control Sheet

Client:

Irish Water

Project Title:

Lead in Drinking Water Mitigation Plan

Document Title:

Screening for Appropriate Assessment

059 Zone 3 Youghal Regional WSZ (0500PUB2510) — Glendine WTP

Document No: MDWO0766Rp_5.3_Screening_059_Glendine_F05

Text Pages: 83 Appendices: 3
Rev. Status Date Author(s) Reviewed By Approved By
A03 | Client Review 19;;)11‘;"8 SM | Shele by LE DC Mﬁe‘\
[...]
in the EAM and evaluated within the context of this Screening report.

2.5.1 Identification of European Sites

Current guidance (DEHLG, 2010) on the Zol to be considered during the Screening for AA states the
following:

“A distance of 15km is currently recommended in the case of plans, and derives from UK guidance
(Scott Wilson et al., 2006). For projects, the distance could be much less than 15km, and in some cases
less than 100m, but this must be evaluated on a case-by-case basis with reference to the nature, size
and location of the project, and the sensitivities of the ecological receptors, and the potential for in-
combination effects”.

As stated above, a buffer of 15km is typically taken as the initial Zol extending beyond the reach of the
footprint of a plan or project, although there may be scientifically appropriate reasons for extending
this Zol further depending on pathways for potential impacts. With regard to the current project, the
15km distance is considered inadequate to screen all likely significant effects that might impact upon
European Sites. This is primarily due to the need to consider the potential for likely significant effects
on European Sites with regard to aquatic and water dependent receptors. Therefore, the Zol for this
project includes all of the hydrologically connected surface water sub catchments and groundwater
bodies (Figure 4-2).

2.5.2 Conservation Objectives

Article 6(3) of the Habitats Directive states that:

Any plan or project not directly connected with or necessary to the management of the site but likely
to have a significant effect thereon, either individually or in combination with other plans or projects,

3 DHPLG (2018) The River Basin Management Plan for Ireland (2018-2021). Available at:
https://www.housing.gov.ie/water/water-quality/river-basin-management-plans/river-basin-management-
plan-2018-2021-0

MDWO0766Rp_5.3_Screening_059_Zone 3 Youghal Regional WSZ_F05 8



Screening for Appropriate Assessment
059 Zone 3 Youghal Regional WSZ (0500PUB2510) — Glendine WTP RPS

shall be subject to appropriate assessment of its implications of the site in view of the site’s
conservation objectives.

Quialifying Interests (Qls)/ Special Conservation Interests (SCIs) are annexed habitats and annexed
species of community interest for which an SAC or SPA has been designated respectively. The
Conservation Objectives (COs) for European Sites are set out to ensure that the Qls/ SCls of that site
are maintained or restored to a favourable conservation condition. Maintenance of favourable
conservation condition of habitats and species at a site level in turn contributes to maintaining or
restoring favourable conservation status of habitats and species at a national level and ultimately at
the Natura 2000 Network level.

In Ireland ‘generic’ COs have been prepared for all European Sites, while ‘site specific’ COs have been
prepared for a number of individual Sites to take account of the specific Qls/ SCls of that Site. Both
the generic and site specific COs aim to define favourable conservation condition for habitats and
species at the site level.

Generic COs which have been developed by NPWS encompass the spirit of site specific COs in the
context of maintaining and restoring favourable conservation condition as follows:

For SACs:

=  ‘To maintain or restore the favourable conservation condition of the Annex | habitats and/or
Annex Il species for which the SAC has been selected’.

For SPAs:

*  ‘To maintain or restore the favourable conservation condition of the bird species listed as Special
Conservation Interests for the SPA’.

Favourable Conservation status of a habitat is achieved when:

] Its natural range, and area it covers within that range, are stable or increasing;

=  The specific structure and functions which are necessary for its long term maintenance exist and
are likely to continue to exist for the foreseeable future; and

=  The conservation status of its typical species is “favourable”.

Favourable Conservation status of a species is achieved when:

=  Population dynamics data on the species concerned indicate that it is maintaining itself on a long
term basis as a viable component of its natural habitats;

=  The natural range of the species is neither being reduced nor is likely to be reduced for the
foreseeable future; and

=  There is, and will probably continue to be, a sufficiently large habitat to maintain its populations
on a long term basis.

MDWO0766Rp_5.3_Screening_059_Zone 3 Youghal Regional WSZ_F05 9



Screening for Appropriate Assessment
059 Zone 3 Youghal Regional WSZ (0500PUB2510) — Glendine WTP RPS

A full listing of the COs and Qls/ SCls for each European Site, as well as the attributes and targets to
maintain or restore the Qls/ SCls to a favourable conservation condition, are available from the NPWS
website www.npws.ie. Web links for COs for the European Sites relevant for this Screening report, are
included in Appendix A.

2.5.3 Existing Threats and Pressures to EU Protected Habitats and Species

Given the nature of the proposed project, a review has been undertaken of those Qls/SClIs which have
been identified as having sensitivity to orthophosphate loading. Information has been extracted
primarily from a number of NPWS authored reports, including recently available statutory
assessments on the conservation status of habitats and species in Ireland namely; The Status of EU
Protected Habitats and Species in Ireland (NPWS 2013a, b & c) and on information contained in
Ireland’s most recent Article 12 submission to the EU on the Status and Trends of Birds Species (NPWS
2013d). Water dependent habitats and species were identified as having the greatest sensitivity to the
proposed dosing activities, and the Water Framework Directive SAC water dependency list (NPWS,
December 2015), was used as part of the criteria for screening European Sites.

There are 60 habitats, 25 species and 68 bird species which are water dependent and / or where
nutrients are a key pressure or threat and where compliance with the Environmental Quality
Standards for nutrient levels (including orthophosphate) will contribute to achieving or maintaining
favourable conservation status. These are listed in Appendix B.

MDWO0766Rp_5.3_Screening_059_Zone 3 Youghal Regional WSZ_F05 10



Screening for Appropriate Assessment
059 Zone 3 Youghal Regional WSZ (0500PUB2510) — Glendine WTP RPS

3 DESCRIPTION OF THE PROJECT

3.1 OVERVIEW OF THE PROPOSAL

Glendine WTP supplies the town of Youghal and areas to the north and north-west including
Muckridge and Lackaroe, County Cork. The distribution input for the Zone 3 Youghal Regional is 2,400
m3/day (65% of which is accounted for) serving a population of approximately 8,000. The non-
domestic demand is 11% of the distribution input. The area is served by Youghal WWTP (D0139-01),
licensed in accordance with the requirements of the Waste Water Discharge (Authorisation)
Regulations 2007 as amended, and the potential impact of the orthophosphate dosing on the emission
limit values and the receiving water body downstream of the point of discharge are assessed. There
are no other WWTPs associated with the WSZ. There are an estimated 184 properties across the WSZ
that are serviced by a DWWTS (see Appendix C).

Glendine WTP lies adjacent to the Blackwater River (Cork / Waterford) Estuary, Youghal Harbour and
Youghal Bay, in the Blackwater (Munster) catchment and Lee, Cork Harbour and Youghal Bay
catchment. The EAM process identified 19 European sites with hydrological or hydrogeological
connectivity to the WSZ:

= SAC sites: Blackwater River (Cork/Waterford) SAC, Ardmore Head SAC, Barley Cover to
Ballyrisode Point SAC, Lough Hyne Nature Reserve and Environs SAC, Roaringwater Bay and
Islands SAC, Ballymacoda (Clonpriest and Pillmore) SAC, Great Island Channel SAC, Killarney
National Park Macgillycuddy’s Reeks and Caragh River Catchment SAC and The Gearagh SAC;
and,

= SPA sites: Blackwater Estuary SPA, Ballycotton Bay SPA, Galley Head to Duneen Point SPA,
Seven Heads SPA, Sheep’s Head to Toe Head SPA, Sovereign Islands, SPA, Ballymacoda Bay
SPA, Cork Harbour SPA, The Gearagh SPA and Mullaghanish to Musheramore Mountains SPA.

3.2 CONSTRUCTION OF CORRECTIVE WATER TREATMENT WORKS

The corrective water treatment works at Glendine WTP will involve the provision of orthophosphate
dosing, pH control works and associated safety equipment.

There are two possible locations for the orthophosphate dosing system each of which will be located
within the confines of the existing WTP boundary. The surrounding landscape is dominated by
agricultural grassland and broadleaved woodland. The grounds of the WTP consist of built
infrastructure, amenity grassland and scrub. The location of the works is shown on Figure 3-1.

The implementation of orthophosphate dosing at the Glendine WTP will require the following
elements:

= Bulk Storage Tanks for phosphoric acid;
=  Dosing pumps;
= Dosing pipework and carrier water pipework; and

= Associated electrical installations

MDWO0766Rp_5.3_Screening_059_Zone 3 Youghal Regional WSZ_F05 11



Rapid Gravity Filter

CO. WATERFORD

Glendine Water Treatment Plant

Flat Bottomed

Scale: N.T.S. Settling Tank

KILKENNY

TIPPERARY
WEXFORD

2,500m?3
Reservoir

WATERFORD

Proposed Location 1

Alum Day Tank

Glendine Water
Treatment Plant

Chlorine Day Tank Room

gation Plan\8.0 Drawings\SK\MDW0766SK0000 Series.dwg

PAC Day Tank

Proposed Location 2

Polyaluminium Chloride
(PAC) Bulk Storage Tank

Hopper Bottomed
Settling Tanks

Rapid Gravity Filters

Soda Ash Dosing (decommissioned) Point
(Turbulent V-notch Weir)

Sludge and Backwash
Settlement and Holding Tanks

Fluoride Storage
and Dosing

Aluminium Bulk Storage Tank

Proposed 5m® Sodium Hydroxide Dosing Facilities

in place of existing disused 1m? tank

5m SCALE 1:250
e e —

R:\AMDWOQ766_Lead Miti

Client

(i) This drawing is the property of RPS Consulting
Engineers, it is a confidential document and must not
be copied, used, or its content divulged without prior
written consent.

(i) DO NOT SCALE, use figured dimensions only, if in

Ordnance Ordnance Survey Ireland Licence No. EN 0005019
doubt ask.

Survey © Ordnance Survey Ireland/Government of Ireland

(ii) All Levels refer to Ordnance Survey Datum, Malin Head.

(iv) Hard copies, dwf and pdf will form a controlled issue of the
drawing. All other formats (dwg etc) are deemed to be an
uncontrolled issue and any work carried out based on these
files is at the recipients own risk. RPS will not accept any
responsibility for any errors from the use of these files, either
by human error by the recipient, listing of the un-dimensioned
measurements, compatibility with the recipients software,
and any errors arising when these files are used to aid the
recipients drawing production, or setting out on site.

Q)\/
FO1 APR19 %@

g ¥

D01 AuG1s Sy

RPS

ISSUED FOR INFORMATION 050 West Pier

Business Campus

DRAFT & Dun Laoghaire

No. Date o‘\‘\&
S

Co Dublin

Amendment / Issue App

I'I'IE'I'I—|

+353 1 4882900

+353 1 2835676
www.rpsgroup.com/ireland
ireland@rpsgroup.com

MDWO0766SK0000 Series.dwg

Drawn JR Project
LEAD MITIGATION PLAN

Checked BL
Approved DC
Date  AUG18 | Figure3.1  G) ENDINE WATER TREATMENT
Scale 1250 @ Af PLANT - SITE LAYOUT

1:500 @ A3
Job No. MDWO766 File Ref. Drg. No SK0059 WTP ev. FO1



AutoCAD SHX Text
  FERME

AutoCAD SHX Text
 OUVERT

AutoCAD SHX Text
AUF   ON


Screening for Appropriate Assessment
059 Zone 3 Youghal Regional WSZ (0500PUB2510) — Glendine WTP RPS

The bulk storage tanks (2 no. tank with a working volume of 250 I) will sit upon an above ground
reinforced concrete plinth, designed to support the combined weight of the storage tanks, equipment
and total volume of chemical to be stored (Figure 3-2).

Each storage tank will be self-bunded to accommodate greater than 110% of the tank working volume.
The tanks shall conform to IW design guidelines and will include the following environmental safety
design features; level detection sensors, visual level indicators and alarms and a bund leak detection
system. All materials and associated equipment, fixtures and fittings shall be compatible with 75%
phosphoric acid.

There is no existing pH correction system at the Glendine WTP. A stable pH is critical to facilitate
effective plumbosolvency control. With implementation of orthophosphate dosing it is necessary to
ensure a stable pH of the final water. An existing on-site bulk disused storage tank shall be replaced
with a new sodium hydroxide storage tank, dosing pumps and pipework to implement final water pH
correction at the Glendine WTP.

Dosing pipelines, carrier water pipework and electrical cables shall be installed within 100mm
diameter ducts, placed in trenches constructed within existing made ground at the Glendine WTP. The
ducts will be installed at approximately 700mm below ground level and following installation the
trench will be backfilled and the surface reinstated to match the existing surface. Where pipework and
cables are routed through existing structures, they shall be surface mounted within trunking. All
spillages / leaks from storage tanks, valve connections and dosing pumps shall be contained within
bunded areas.

A suitable kiosk will be installed on an above ground concrete plinth to house all electrical and control
equipment required for the orthophosphate system. This control system will be incorporated into the
existing supervisory control and data acquisition (SCADA) system on site. The proposed automation
solution will be managed using a new programmable logic computer (PLC) / human machine interface
(HMI) controller.

MDWO0766Rp_5.3_Screening_059_Zone 3 Youghal Regional WSZ_F05 13



Screening for Appropriate Assessment
059 Zone 3 Youghal Regional WSZ (0500PUB2510) — Glendine WTP

7500

Bund - 110% of volume
é? of Bulk Storage Tank Injection to To
b Carrier Water Dosing
/ —_— — — — — == —————— — Point
/
2500 L Bulk / kD ble Contained r _l—l Refer t
Storage Tank / ouble Containe - A [ efer to
| Pipework l |_L 1, |Drg 1 for
| | % 2 | Location
50 mm _7 T
— 500 —
Interated —_ )
'Kt\ /Dosing Pump (},
Cabinet with 4
Drain to Bund /
o
2 /
9 Access
Stairs <
—460—]
T e 1 . 50mm
. Traffic insulating
= Light = layer
— Control
/ Al
> Panel arms
Ve % Kiosk /
2500 L Bulk ——/
Storage Tank
Connect to proposed potable
water supply to dechlorination kiosk Concrete Plinth
8300 (max.)
2250 (max.)
= WEATHER
g 1800 (max.) SHROUDED BUND
=
o
o
v
o«
3250 (max.)

FGL
h 4

1 [

Hardstanding Area

ELEVATIONAL VIEW - Typical Dual Bunded Storage Tanks Arrangement (nts)

Figure 3-2: Plan and Elevation Drawings of a Typical Orthophosphate Dosing Unit

3.3 CONSTRUCTION METHODOLOGY

The proposed works will be carried out by suitably qualified contractors. The proposed dosing unit
will be located within the bounds of the existing Glendine WTP on an area of made ground.

3.4 OPERATION OF CORRECTIVE WATER TREATMENT WORKS

The operational stage for the corrective water treatment works will be a part of the day to day
activities of the WTP and will be operated in accordance with the SOPs.

MDWO0766Rp_5.3_Screening_059_Zone 3 Youghal Regional WSZ_F05

14



Screening for Appropriate Assessment
059 Zone 3 Youghal Regional WSZ (0500PUB2510) — Glendine WTP RPS

The orthophosphate dosing system will be controlled by the site SCADA system, whereby,
orthophosphoric acid will be dosed proportional to the flow of the water being distributed to the
network. At Glendine WTP, orthophosphate will be added to treated water at a rate of 0.6 mg/I. The
onsite storage tanks have been designed to provide 60 days of storage so it is anticipated that
deliveries will be approximately once every two months. All deliveries will be via existing access roads
within the boundary of the WTP.

3.5 LDWMP APPROACH TO ASSESSMENT

3.5.1 Work Flow Process

In line with the relevant guidance, the Screening report for AA comprises of two steps:

=  Impact Prediction — where the likely impacts of this project (impact source and impact pathways)